
R ESEARCH  ARTICLE

doi: 10.2306/scienceasia1513-1874.2013.39.056

ScienceAsia 39 (2013): 56–66

Reduction of fractionated dissolved organic matter and
their trihalomethane formation potential with enhanced
coagulation
Charongpun Musikavonga,b,∗, Kamonnawin Inthanuchita, Kanjanee Srimuanga,
Thunwadee Tachapattaworakul Suksarojc, Chaisri Suksaroja

a Department of Civil Engineering, Faculty of Engineering, Prince of Songkla University, Hat Yai,
Songkhla 90112 Thailand

b Centre of Excellence for Environmental and Hazardous Waste Management (EHWM),
Bangkok 10330 Thailand

c Faculty of Environmental Management, Prince of Songkla University, Hat Yai, Songkhla 90112 Thailand

∗Corresponding author, e-mail: mcharongpun@eng.psu.ac.th, charongpun@gmail.com
Received 26 Jun 2012
Accepted 1 Oct 2012

ABSTRACT: The trihalomethane formation potential (THMFP) of the raw water supply from the U-Tapao Canal, Songkhla,
Thailand and the THMFP of the hydrophobic organic fraction (HPO) and hydrophilic organic fraction (HPI) of the raw
water supply were determined. The canal has been contaminated with treated and untreated wastewater from communities,
agricultural processes, and industrial activities. Water samples were collected 3 times from an intake point of the water
treatment plant located downstream of the canal. We found an average dissolved organic carbon (DOC) of 7.4 mg/l and a
THMFP of 630 µg/l in the raw water. We also found a DOCHPO of 3.3 mg/l, a DOCHPI of 3.7 mg/l, a THMFPHPO of 281 µg/l,
and a THMFPHPI of 348 µg/l. Strong fluorescent peaks of tryptophan-like and humic and fulvic acid-like substances were
detected in the raw water. The optimal condition of polyaluminium chloride (PACl) coagulation for removing dissolved
organic matter was obtained at a PACl of 40 mg/l at pH 7. Under such conditions, it could reduce the average DOC to 55%
and THMFP to 48%. The PACl coagulation reduced the fluorescent intensity of humic and fulvic acid-like substances more
than tryptophan-like substances. The best reduction observed of DOC was 76% and THMFP was 83%; this was obtained
by using a PACl of 40 mg/l with 1 mg/l of polymer and 80 mg/l of powder activated carbon. Under such conditions, there
was consistent removal of an average DOCHPO, DOCHPI, THMFPHPO, and THMFPHPI by 85, 68, 81, and 79%, respectively.
Such a condition was capable of reducing trihalomethanes to meet the World Health Organization standards.

KEYWORDS: hydrophilic organic fraction, hydrophobic organic fraction, poly aluminium chloride, polymer, powder acti-
vated carbon

INTRODUCTION

The formation of carcinogenic disinfection by-
products (DBPs) through a reaction between natural
organic matter (NOM) and chlorine in the water sup-
ply process was discovered in the 1970’s1.

A number of researchers have to date focused on
NOM characterization, the formation of chlorination
DBPs, alternatives disinfectants, and the removal of
DBPs precursor and DBPs2–5.

Dissolved organic carbon (DOC) and UV ab-
sorbance at wavelength 254 nm (UV-254) have been
used to determine quantities of dissolved organic
matter (DOM). Trihalomethane formation potential
(THMFP) is used to determine a complete reac-

tion between DOM and chlorine for producing tri-
halomethanes (THMs). A resin fractionation tech-
nique using DAX-8 resin can be used to separate
NOM into hydrophobic organic fractions (HPO) and
hydrophilic organic fractions (HPI)6. By conducting
the THMFP test on HPO and HPI, the major THMs
precursors can be determined. A three-dimensional
fluorescent spectroscopy analysis (the use of fluo-
rescent excitation-emission matrix, FEEM) has been
used to classify DOM into tyrosine-like, tryptophan-
like, and humic and fulvic acid-like substances7, 8.

In general, it is very important to ensure a safe
raw water supply by protecting it from sources of
contamination such as industry, community wastage,
and agriculture. The development and expansion of

www.scienceasia.org

http://dx.doi.org/10.2306/scienceasia1513-1874.2013.39.056
http://www.scienceasia.org/2013.html
mailto:mcharongpun@eng.psu.ac.th
mailto:charongpun@gmail.com
www.scienceasia.org


ScienceAsia 39 (2013) 57

communities and industry is continuously increasing
leading to an increased discharge of man-made DOM
into raw water supply in terms of treated and untreated
wastewater.

Novel techniques of water treatment, therefore,
must be developed to mitigate these problems. Some
research work have focused on characterizing and
removing NOM in the raw water supply and related
sources of contamination such as from domestic and
industrial wastewater8–11.

Coagulation using aluminium or iron based salts
such as Al2(SO4)3 or alum, polyaluminium chloride
(PACl), ferric chloride, ferric sulphate, and ferrous
sulphate has been commonly used by several water
supply plants to remove suspended solids and de-
crease turbidity. Coagulation could further reduce
DBPs precursors in the raw water supply and the
formation of DBPs and unidentified DBPs in the water
supply produced through increasing the coagulant
dose12.

For raw water supply with a high contaminant
level, the coagulation of iron based salts could not
efficiently remove DBPs precursors at a certain level.
A high level of DBPs, therefore, could be formed in
the water supply produced. Water supply consumers
could be potentially exposed to carcinogenic DBPs
by the ingestion, inhalation and dermal contact of the
water supply every day.

Enhanced coagulation techniques by polymer and
powder activated carbon (PAC) adsorption, therefore,
have been studied and developed to produce a safe
water supply13–15.

The U-Tapao Canal is located in Songkhla
province in the southern part of Thailand. A water
supply of about 100 000–150 000 m3/day is produced
using raw water from the canal to serve an approx-
imate population of 421 377 people in four cities
in Songkhla province. The raw water is inevitably
contaminated with treated and untreated wastewater
and considered as a raw water supply with a high
contaminant level15, 16. This is because the water
treatment plant is placed downstream of many com-
munities and industries that are located on upstream
and midstream locations.

The main objective of this study was to determine
the ability of HPO and HPI in the formation of THMs
in the raw water supply from the U-Tapao canal. The
optimal condition of PACl coagulation on the removal
of DBPs precursor and fluorescent organic matter
(FOM) was determined. In addition, the combination
of enhanced PACl coagulation using polymer, and
PAC for reducing the HPO and HPI and their THMFP,
were also examined in this study.

MATERIALS AND METHODS

Sample collection and preservation

Water samples were collected 3 times from an intake
of a water treatment plant on the U-Tapao Canal,
Songkhla, Thailand, in September 2008 (first sam-
pling), April 2009 (second sampling), and July 2009
(third sampling). The sampling period covered ap-
proximate a year and was thought to represent the
variation of DOM in the canal. Samples for resin frac-
tionation and formation of THMs experiments were
prepared by filtering through a GF/F glass micro filter
and these were stored in a cold room at a controlled
temperature of 4 °C. Samples for experiments of
enhanced coagulation were stored in a cold room. The
experiments for DOM removal for the first, second,
and third water samples were conducted using the
common following procedure.

DOM characterization

Water samples were measured for their pH, turbidity,
suspended solids and alkalinity. The filtered water
samples were analysed for their UV-254, DOC, spe-
cific UV absorption (SUVA), THMFP, and FEEM.
The procedure of resin fractionation by using DAX-
8 resin was used to fractionated DOM into HPO and
HPI6. The HPO and HPI were then analysed for their
DOC and THMFP.

DOM removal

The study of DOM removal included 3 experiments:
(I) The water sample was coagulated by PACl dosages
of 0, 5, 10, 20, 30, and 40 mg/l under controlled pH of
5.5, 7, and 8.5. (II) The enhanced PACl coagulation
was conducted using PACl dosage of 5, 10, 20, 30,
and 40 mg/l at the optimal pH that was obtained from
experiment I with the addition of cationic polymer
namely MR FLOC 5000 dosage of 1 mg/l. (III) The
enhanced PACl coagulation was performed using op-
timal conditions from experiment II with the addition
of PAC (HRO M325-60 CARBOKARN) of 10, 20,
40, 60, and 80 mg/l.

The coagulated waters were analysed for their
DOC, UV-254 and the percentage of DOC and UV-
254 reductions for determining the optimal conditions.
The coagulated water at the optimal condition in each
experiment was analysed for its FEEM. Enhanced
coagulation by polymer and PAC were selected in
this work because they are convenient for the water
treatment plant to employ immediately and they did
not require any complicated modification of the water
treatment plant.

The coagulated water at optimal conditions in the

www.scienceasia.org

http://www.scienceasia.org/2013.html
www.scienceasia.org


58 ScienceAsia 39 (2013)

Table 1 Characteristic of the raw water supply from the U-Tapao canal.

Parameters First Second Third Average± SD†

sampling sampling sampling

pH 6.9 6.7 6.8 6.8± 0.1
Alkalinity (mg/l as CaCO3) 24 26 26 25.3± 1.2
UV-254 (m−1) 11.2 22.8 23.8 19.3± 7.0
DOC (mg/l) 10.7 6.9 4.5 7.4± 3.1
SUVA (l mg−1 m−1) 1.0 3.3 5.3 3.2± 2.1
DOCHPO (mg/l) 4.8 (47) 3.1 (48) 2.1 (48) 3.3± 1.4 (48± 0.6)
DOCHPI (mg/l) 5.5 (53) 3.4 (52) 2.3 (52) 3.7± 1.6 (52± 0.6)

† SD = standard deviation.
( ) = percent distribution.

3 experiments was fractionated into HPO and HPI. In
the final step, the coagulated water, HPO, and HPI at
an optimal condition of 3 experiments were analysed
for their THMFP.

Analytical methods

The DOC was analysed in accordance with the Stan-
dard Method 5310D17 (the wet-oxidation method)
using an O.I. analytical 1010 TOC analyser (OI An-
alytical, College Station, TX). UV-254 was anal-
ysed in accordance with the Standard Method 5910B
using a UV-Vis spectrophotometer, Genesys 10 UV
(Thermoelectron Corp. Madison, WI), with matched
quartz cells, that provide a path length of 10 mm.
The THMFP measurement was carried out according
to the Standard Method 5710B17. The chlorination
condition for the THMFP test included an incubation
time of 7 days in the temperature range of 25± 2 °C,
pH of 7.0± 0.2, and free chlorine residual of 3–5 mg/l
at the end of incubation time.

The residual chlorine was measured in accor-
dance with the procedures mentioned in the Standard
Method 4500-Cl G17. The level of chlorine was
measured by the light absorbance at 515 nm (using
Genesys 10 UV). The THMs were extracted with
pentane in accordance with the Standard Method
6232B before injection to the gas chromatography
equipped with an electron capture detector (Agilent
Gas Chromatography-6890, Agilent technologies Inc.,
Wilmington, Delaware, USA). A chromatographic
column (Agilent technologies Inc, HP-5, USA), with
0.32 mm× 30 m 0.25 µm film was used to analyse
THMs. At least duplicates of each measurement of
DOC, UV-254, and THMFP were performed. The
FEEM was analysed in accordance with the procedure
using a JASCO FP-6200 spectrofluorometer8.

RESULTS AND DISCUSSION

Characteristic of raw water supply from the
U-Tapao canal

The pH of the raw water supply was close to neu-
tral and an alkalinity of 24–26 mg/l as CaCO3 was
detected (Table 1). Sufficient alkalinity is required
in the coagulation process using aluminium salts.
Additional chemicals for increasing alkalinity were
required during the coagulation experiments. This
was because the alkalinity value in raw water was
slightly low. Ranges of UV-254, DOC, and SUVA
from 11.2–23.8 m−1, 4.5–10.7 mg/l, and 1.0–5.3 l
mg−1 m−1 were found, respectively.

The variation of UV-254, DOC, and SUVA in
the raw water supply could be because of seasonal
change and the discharging of DOM from community,
agricultural, and industrial activities at upstream and
midstream locations on the canal. UV-254, DOC,